
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER NO. R5-2007-0146 

 
WASTE DISCHARGE REQUIREMENTS 

FOR 
KAUTZ VINEYARDS, INC. 
IRONSTONE VINEYARDS 

CALAVERAS COUNTY 
 

The California Regional Water Quality Control Board, Central Valley Region, (hereafter 
Regional Water Board) finds that:    
 
1. Kautz Vineyards Inc. (hereafter Discharger) submitted a Report of Waste Discharge 

(RWD), dated 22 April 2005 for updating Waste Discharge Requirements (WDRs) for the 
winery wastewater treatment and disposal system at Ironstone Vineyards Winery.  
Supplemental information was submitted on 6 March 2006. 

2. Waste Discharge Requirements Order No. R5-2007-0049 was adopted by the Regional 
[...]
wastewater during rain events or when the soil is saturated is prohibited”. Discharge 
Limitation C.2 limits the loading of BOD to the spray disposal field to 100 lbs per acre 
per day, while Discharge Limitation C.3 limits nitrogen loading to 150 lbs per acre per 
year. Discharge Limitation C.4 states “Winery wastewater effluent shall not exceed the 
following limits: 

 
 Constituent   Units  Monthly Average  Daily Maximum
 TDS    mg/l   450    1000 
 Nitrate as nitrogen  mg/l   10    45” 
 
10. In October 2001, the Discharger submitted a workplan proposing improvements to the 

winery wastewater treatment and disposal system to come into compliance with the 
WDRs. The proposed improvements included constructing a new pond to store winery 
wastewater during the winter months and to discharge the winery wastewater to new 
land application areas.  Staff’s review of the workplan determined that the proposed 
improvements were not adequate to comply with the WDRs.  

11. In March 2002, the Discharger submitted a letter stating that it had retained a new 
consultant to revaluate the proposed wastewater treatment system. The Discharger 
stated that it would submit a revised workplan and upgrade the wastewater system to 
comply with the WDRs. In April and May 2002, the Discharger submitted two separate 
reports, describing future upgrades and improvements for the proposed wastewater 
system, and the improvements already made to the current wastewater system to 
comply with the WDRs.  The future proposed improvements included constructing a 



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2007-0146 
KAUTZ VINEYARDS, INC.  

-3-

IRONSTONE VINEYARDS 
CALAVERAS COUNTY 
 
 

facultative pond, constructed wetlands, and winter storage pond. Treated winery 
wastewater would be land applied to new vineyards. 

12. In August 2002, staff met with the Discharger to discuss the proposed improvements. 
During the meeting, the Discharger stated that it was reconsidering whether to make the 
improvements described in the April and May 2002 reports.  The Discharger instead 
stated that it would make smaller physical and management changes to the wastewater 
system, and believed those changes would result in compliance with the WDRs. 

13. In February and September 2003, the Discharger was issued Notices of Violation 
(NOVs) for continued non-compliance with the WDRs. Violations included failure to 
comply with the monthly average and daily maximum TDS effluent limits, and spray 
irrigation of winery wastewater during rain events. 

14. In December 2003, the Discharger submitted a technical report as required by the 
September 2003 NOV.  The technical report contained a review of the current 
wastewater system and a characterization of the soil in the land disposal area. The 
report contained a number of conclusions and recommendations, including: that 
elevated TDS concentrations in the effluent is caused by the pH adjustment of the 
wastewater with sodium hydroxide, and that the use of sodium to neutralize the pH of 
the wastewater is negatively impacting the chemistry of the shallow soil in the land 
disposal area. The report recommended that pH neutralization of the wastewater 
discontinue, and requested that the Regional Water Board issue a temporary wavier to 
violate the WDR’s pH effluent limitation.  The report also stated the Discharger would 
undertake a study to evaluate alternative sites for land discharge of winery wastewater, 
followed by the submittal of a RWD. 

15. Based on the fact that the Discharger could not consistently comply with the WDRs, and 
the Discharger’s proposed solutions in the September 2003 report, on 13 July 2004, the 
Executive Officer issued Cleanup and Abatement (C&A) Order No. R5-2004-0712. The 
C&A provided a time schedule for the Discharger to come into compliance with the 
WDRs, and required to Discharger to submit several technical reports, including a RWD 
to update the WDRs based on the proposed improvements. 

 
Existing Discharge 

16. Ironstone Vineyards winery currently operates a small wastewater treatment system 
that is designed to collect wastewater, remove portions of the solids that may be 
present in the wastewater, and neutralize the process wastewater. The primary 
components of process wastewater include wash water from cleaning of storage tanks 
and floors, spilled or waste wine product, and residual liquid from the wine tanks. 

17. In order to reduce the amount of wastewater generated at the winery and to reduce total 
dissolved solid concentrations in wastewater, in 2003 the Discharger eliminated the use 
of agents used to clean and disinfect equipment and instead now uses ozone as the 
primary disinfectant. Therefore, this Order does not require the Discharger to conduct a 
salinity reduction study. 



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2007-0146 
KAUTZ VINEYARDS, INC.  

-4-

IRONSTONE VINEYARDS 
CALAVERAS COUNTY 
 
 
18. The process wastewater treatment system includes two septic tanks to remove solids, a 

pH neutralization system, and a stainless steel rotary drum screen, which is used to 
remove fine suspended solids from the wastewater prior to be applied to the land 
disposal area.  

19. Process wastewater is pumped to a 4.5-acre spray irrigation field for disposal. 
Sprinklers are used to distribute the wastewater over the area. The spray disposal fields 
are plumbed such that wastewater can be distributed to nine separate zones.  
Wastewater is applied to each zone for a given period of time, typically three days, and 
then wastewater is switched to another zone. Zones that have received wastewater are 
typically allowed to rest for several weeks before wastewater is reapplied to that zone.  

20. Although WDRs Order No. 5-01-063 allows a monthly average discharge of 146,000 
gpd, process wastewater flows are significantly lower. Due to the fact that the winery 
made improvements (i.e., covered the winery production and process areas) to 
eliminate stormwater from entering the wastewater treatment and disposal system and 
changed the way winery equipment was cleaned, wastewater flows have been reduced. 
Based on flow monitoring data for 2004, the monthly average wastewater flows 
generated at the winery range from approximately 7,300 gpd during low productions 
periods to approximately 17,700 gpd during periods of peak production or the crush. 
Peak daily flows during crush were approximately 48,000 gpd. The Discharger’s RWD 
states that it intends to maintain the level of production to that what was produced in 
2004 for at least the next five years, and that wastewater flows should not increase. In 
the event that the winery expands production, the Discharger will submit a new RWD.  

21. The Discharger’s RWD provided effluent quality data for the years of 2003 and 2004 for 
wastewater that was being discharged to the existing spray disposal fields. In addition, 
staff compiled the effluent quality data from the Discharger’s self-monitoring reports for 
January 2005 through April 2006. The table below describes wastewater generated at 
the winery: 

 
 

Constituent

 

Units

2003/2004 

Concentrations

January 2005 to April 2006 

Concentrations

  Range Average Range Average

BOD mg/L 152-3,240 1,009 22-4,920 685 

Total 
Suspended 
Solids 

mg/L 213-656 16 6-1,290 252 

Total Nitrogen  
(as N) 

mg/L 0.05-25.0 5.8 0.32-60.5 7.3 

Total Dissolved 
Solids 

mg/L 444-1174 715 86-5,740 434 



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2007-0146 
KAUTZ VINEYARDS, INC.  

-5-

IRONSTONE VINEYARDS 
CALAVERAS COUNTY 
 
 

Volatile 
Dissolved 
Solids 

mg/L 188-505 331 -- -- 

Inorganic 
Dissolved 
Solids 

mg/L 253-1146 539 10-2,860 219 

 
22. According to information presented in the RWD, BOD concentrations in winery 

wastewater can be quite variable and range from as high as approximately 3,240 mg/L 
during the crush period to as low as approximately 150 mg/L during November when 
bottling of wine is occurring. BOD concentrations were lower in 2004 compared to 2003 
due to better housekeeping practices at the winery. In addition, the RWD states that 
total suspended solids concentrations in wastewater are relatively low through most of 
the year, and tend to be approximately 15% of the concentration of BOD, indicating that 
the majority of the BOD in wastewater is in soluble form, such as dissolved sugar, 
organic acids, and alcohol. 

23. In 2003 and 2004, the Discharger sampled and analyzed process winery wastewater for 
total dissolved solids (TDS), volatile dissolved solids (VDS), and inorganic dissolved 
solids (IDS). Results of samples collected indicate that approximately fifty percent of the 
total dissolved solids content is composed of VDS, which consists primarily of sugar and 
organic (tannic and humic) acids that are found in wine and wine residual in process 
wastewater. The remaining fraction is IDS, which are primarily minerals in the source 
water, as well as additional inorganic solids from the wine, primarily potassium, and 
lesser amounts of sodium, chloride, and bicarbonate.  

24. The RWD states that prior to 2004, when the winery was using sodium hydroxide to 
neutralize the pH of the process winery wastewater, the use of sodium hydroxide 
resulted in significant increases of IDS in the wastewater.  Upon adoption of C&A Order 
No. R5-2004-0712, the Discharger stopped using sodium hydroxide. Once this practice 
was eliminated, the concentrations of IDS decreased dramatically.  

 
Proposed Changes in Discharge-Wastewater Treatment 

25. The Discharger proposes to upgrade the existing wastewater treatment system by 
installing a new biological treatment system and treated process wastewater storage 
tank. The system will utilize a high rate two-stage trickling filter and subsurface flow 
vegetated bed treatment system to treat the winery process wastewater. The system is 
designed to reduce the suspended and soluble organic matter in the wastewater and to 
neutralize the pH of the wastewater using biological treatment. Treated process 
wastewater will be reused for irrigation of vineyards. 

26. Process winery wastewater will be pumped to the new wastewater treatment system, 
which will be constructed in the area of the existing spray irrigation land disposal area. 
Attachments B and C, which are attached hereto and made part of this Order by 



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2007-0146 
KAUTZ VINEYARDS, INC.  

-6-

IRONSTONE VINEYARDS 
CALAVERAS COUNTY 
 
 

reference, show the location and layout of the new winery wastewater treatment 
system.  The new wastewater system consists of the following: a 5,000 gallon primary 
clarifier with a recirculation tank; a Stage One trickling filter; a 5,000-gallon secondary 
clarifier; a Stage Two trickling filter; a final clarifier; twenty vegetated beds; 2,000 gallon 
pump tank; two Arkal Disc filters; and a 144,000 gallon effluent storage tank. 

27. Once wastewater enters the 5,000-gallon primary clarifier tank, which houses a duplex 
pump station in the second chamber of the tank, partially treated wastewater will be 
pumped over the Stage One trickling filters. The filters will operate in parallel and each 
filter will receive wastewater on an alternative pump cycle, controlled by a 
programmable timer and a mechanically operated automatic distributing valve. 

28. Effluent from the Stage One trickling filters will flow via gravity to the secondary 5,000-
gallon clarifier. The second chamber of the secondary clarifier will also house a duplex 
pumping system that will pump effluent to the Stage Two filters, in a manner similar to 
the Stage One filters. Effluent from the Stage Two filters will flow via gravity to a system 
of constructed vegetated beds consisting of aquatic plants. These plants will reduce the 
nutrients (primarily potassium and nitrogen) present in the wastewater, neutralize the 
pH of the wastewater, and remove any bio-floc that may slough off of the Stage Two 
filters. 

29. The vegetated beds will be constructed in twenty large above ground fiberglass tanks, 
with two parallel sets of ten boxes being plumbed in series.  Each tank is approximately 
8 feet wide by 24 feet long. The total area of the vegetated bed system will be 
approximately 3,840 square feet. Each bed will be filled with approximately one and a 
half feet of soil and/or gravel to support emergent vegetation. 

30. Effluent from the vegetated beds will flow through a recirculating valve installed in the 
5,000-gallon primary clarifier. When the level in the 5,000-gallon tank is low, wastewater 
will be recycled through the trickling filters and vegetated beds. The system is designed 
so that the wastewater will be recycled 2 to 3 times per day. When the tank level is high 
in the 5,000 gallon tank, treated effluent will enter the 2,000 gallon effluent pump 
system, which will pass the water through the two Arkal Disc or sand filters plumbed in 
parallel. The filters will remove fines in the water before it is stored in the 144,000 gallon 
treated effluent storage tank. During dry periods treated wastewater will be applied to 
the vineyards and other crops on a daily basis; however, during periods of rainfall the 
storage tank will be used to store treated process water, as required when the Winery is 
unable to discharge water to the vineyards. 

31. The 144,000-gallon effluent storage tank will be constructed of steel and will be covered. 
The Discharger’s RWD states that level sensors will be installed on the tank to 
continuously monitor wastewater levels. During normal operations, the winery will 
maintain the storage tank near empty in order to provide storage during prolonged winter 
storms. According to the RWD, the tank would only be full for brief periods of time during 
winter storms. This Order requires the Discharger to install a level sensor to monitor 
wastewater levels in the effluent storage tank.  



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2007-0146 
KAUTZ VINEYARDS, INC.  

-7-

IRONSTONE VINEYARDS 
CALAVERAS COUNTY 
 
 
32. The Discharger’s RWD provided an evaluation of winter storage requirements for the 

treated effluent generated from the winery. The Discharger took into account the daily 
wastewater flows that would be generated at the winery for the months of December 
through February (flow range from 1,500 to 15,000 gallons gpd), and compiled and 
counted rainfall events for the wettest months of the year, including December, January, 
and February from 1989 through 2004. Results of the evaluation indicate that the winery 
will need at least four days of storage during an average rainfall year, and between 
seven and fifteen days of storage during a greater than average rainfall year. The 
Discharger proposes to install a 144,000-gallon storage tank, which should provide 
between ten and fifteen days of storage. Additionally, the winery may cease operation, 
tank and haul wastewater off site for disposal, and/or provide temporary storage if the 
storage tank becomes full and wastewater is unable to be applied to the land application 
areas. Staff is concerned that the winery will not have sufficient winter storage capacity, 
especially during prolonged rain events and potential saturated conditions in the land 
application areas. Therefore, this Order requires the Discharger to submit a Operation 
and Maintenance Plan describing, among other things, how wastewater will managed to 
maintain two feet of freeboard in the storage tank when irrigation of wastewater cannot 
be performed. In addition, Discharge Specification B.14 requires the Discharger to cease 
producing wastewater until it has either obtained additional storage tanks or started 
hauling wastewater to a permitted facility in sufficient quantities to ensure compliance. 

33. Information presented in the RWD indicates that the proposed process winery 
wastewater treatment system will remove 80 percent of the BOD and total suspended 
solids, and 50 percent of the total nitrogen present in winery process wastewater. The 